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52 Kr B Jiangyin Pivot Decorative Materials Co., Ltd
Entrusted by

FE ih 24 FE aluminium-plastic composite panel

Sample Name

o 5624 - sampling test

Test Type

National
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No. [Egtahss [2008] 5% 0614 =5 Pagel Total 4 Pages
Sample name aluminium-plastic compaosite panel Test Wpe sarnpling test
” Jiangyin Pivol Decorative Materials .
Applicant Co. Tid, Sample list No. 18233
Jangyin Pivet Decorative Materials -
Manufacturer (f_n_ .HL'"VTI_]m_] Brand i » BOND
Date of January, 2008 Model/Size 1220 = 2440 = 4 {mm)
produce
Sampling date | March 14, 2008 | Sampling size 500 panels
Sam ]ing gite | store house of the company Sampling 3 panels
PRE Sk quantity
plin . :
Batch No. WEBGPOB01084F, San p : s Protecting film is ok
description

Test standard

f Alnminium-plastic Composite Panel® GB/T 17748-1999

Test items property test(see page 2, 3 and 4)
According te GBST 17748-1999,
Test high-class.
conclusion
Date of issured: Iuly30. 2008
(Seal)
Remarks:

Approved by; ﬁ'?i&\, Verified by: 5’) ﬁé j% Tested by: tim

‘xax\



No. Eatah52[2008]% 0614 5

National Research Center of Testing Techniques

for Building Materials

Test Report

e
im

e
AN
oy

Pige? Total 4 Pa ges

standard index

single item

Ne test item - : test value gy
high- qualified determination
class class

vestipe indistinet indistinet —_—
coating omit not allowed no —
ripples not allowed indistinect T high-class
rmibhles ] 3
U not allowed £ 1/m e high-class
L& Mhm )
flaw 5 3 .
appcar.smce ( €3mm) % 3m” 210 /m” no high-class
quality e
; tatal lengrth
L t allowed i izh-class
abrasion not allowed £ 100mmr ne high-class
ratch talloweq | 0@ arca high-cl
SCIE notallowed | ... 2 2 o igh-class
total number of
abrasion and not allowed %4 ] high-class
scratch =
aberration indestinet indistinct eligible
length = 3mm {~+1.06mm eligible
width 4 2mm +{.2~+1.:4mm eligible
! 5 thickness = (.2mm ' JS:I' ];] ;]m_' eligible
) dimensions — 18mm
L - [
deviation i .
dld.g‘malh £ Smim 1.6mm eligible
windage =
, ngc : < lmm/m D.40mmim eligible
unstraightness =
warpage & Smim/m Z.0mmim eligible
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Page3 Total 4 Pages

single item

L0000 tines

Ne test item standard index test value - i g
determination

4, gloss tolerance 2:}( {Df;::g;:; 3 {31;;3.8 eligible

5. | pencil hardness =HB 3 eligible

6. ﬂz{:::illgii?i%v 2T 2T eligible

7. ac'?}?éi?fe not lower than elass 1 class 1 eligible

8. Impact 2dlep s bn ) g~ o eligible

resistance no depainting, no Emfk ne depainting, no crack .

9, rge;:::;]i >SLipm 511/ um eligible

10, h[;_:::lﬁ;i? r no change no change cligible

| pullwe | 0263 -

12. acid resistance no change no change eligible

13. alkali resistance no change no change elipible

14, oil resistance no change no change cligible

15, ]:‘:::Z::EE no change no change eligible _

16. | scrub resistance | " chamsewhen® ) oe whenl0000 times eligible

s = /
Verified by: }g}
j/ k) *ﬁ_\)
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No. EgEHh7[2007]5 0614 5

Paged Total 4 Pages

- - single i
Na test item standard index | test value = E. te’f‘
determination
s g specifide value 5
17. face density + 0. Skg/m? 5.66kg/m -
18. bending strength = 100MPa 120MPa eligible
19. | bending elastic modulus 22.0 % 10*MPa 2.84 % 10"MPa eligihle
20. | penetrating resistance > 0.0kN 9.08KkN eligible
21 shearing strength » 28.0MPa 28.3MPa ehgible
. 180° peel strength > 7.0N/mm 9,90N/mm eligible
temperatur
23. P :itl.ll € cyele no change no change eligihle
resistance
thermal expansion s
24, p <4.00x107°C! 1.65=10°1C " eligible
coefficient
heat distortion 3
Z5, 2105C 106C eligible
temperature
26. resistance salt spray < grade 2 grade | eligible
aberration =30 {.89 eligible
artificial |degradation
27, . g < grade 2 prade 2 eligible
weathering | of gloss
others grade 0 grade ) eligible
Remarks:

Tested by: Qﬁi,[—z
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Notice

This test report is invalid without the seal,

This test report is invalid without the signatures of the related persons.
This test report is invalid if erased ,altered or copied partially.

Any doubt should inform us within 15 days after receiving the test report.

The results shown in this test report refer only to the sample(s) tested unless
otherwise stated.
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Address: Ne.d Guanzhuang  Deongli,  Chaoyang District, Beifing 100024, BR. China
Post Code: 100024

Tel: (B6-10) 65728538 51167664

Fax: (B6-10) 65715369

Web:  http: //wew. chinte. com www. chinabmnet. com
E-mail: jgllchmtc. com




